

CLIENT: CHATFIELD-CLARKE COMPANY
14614 Valley Blvd.
Fontana, CA 92335
Kim Stowers

Test Report No: RJ0609

Date: March 30, 2010

SAMPLE ID: The Client submitted and identified the following test material as Chatfield-Clarke Co. White ½ inch Industrial Insulation Board roll coated with two coats of CCC Coating at the rate of 200 sq.ft/gal. Average thickness: 0.49". Average weight 0.693 lbs./sq.ft.

DATE OF RECEIPT: Samples were received on March 16, 2010.

TESTING PERIOD: March 26, 2010

AUTHORIZATION: Testing authorized by Kim Stowers

TEST REQUESTED: Perform standard flame spread and smoke density developed classification tests on the sample supplied by the Client in accordance with ASTM Designation E84-08, "Standard Method of Test for Surface Burning Characteristics of Building Materials". The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255, and UBC No. 8-1.


TEST RESULTS:	<u>Flame Spread</u>	<u>Smoke Developed</u>
	15	50

For detailed results see page 2.

Prepared By


Brian Ortega
Test Technician

**Signed for and on behalf of
QAI Laboratories Inc.**


Greg Banasky
Supervisor Fire Technology

Page 1 of 2

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.

